

**TATA PROJECTS LIMITED**

No. TPB/PKQ5-MISC/POLARIS/150-I

Date :- 10/12/2005

Sheet : 1 of 1

**INSPECTION / EXPEDITING REPORT**

Contract Code : QS-MISC

CLIENT : RELIANCE INDUSTRIES LTD

VENDOR : POLARIS CABLES &amp; WIRE: P.O. NO: 22960-2JE23-00010-JA DTD-17.11.0

PROJECT : JAMNAGAR

SUBVENDOR:

EQUIPMENT : LT CONTROL CABLES

Qty: As below.

DATE OF VISIT: 10/12/2005

PERSONS CONTACTED : Mr. ASHOK BHANGAL

TEL : 022-28723436

FAX : SAME

IQP Ref IS-1554-PART-1, 1988

Rev :

Date :

Inspt. Cert. Your Letter PCWPL-TPL/05-05

Date: 09/12/2005

Stage / Final Inspection

Inspection Status: Accepted / Rework / Hold / NCR / Rejected / As given below

PLACE OF INSPECTION :- POLARIS CABLES &amp; WIRES LTD., PALGHAR, DIST. THANE (M.S.)

DATE OF INSPECTION :- 10.12.2005

**ITEM OFFERED FOR INSPECTION :-**

P.O NO	ITEM NO	STOCK CODE	DESCRIPTION	QTY OFFERED
22960-2JE23-00010-JA	1	EW2FDG3CCD	19C X 1.5 SQ.MM CU ARMoured L.T.CABLE OUTER SHEATH - FR	2010 MTRS
	2	EW2FDG3CCD	19C X 1.5 SQ.MM CU ARMoured L.T.CABLE OUTER SHEATH - FR	1508 MTRS
	3	EW2FDH4BCA	27C X 2.3 SQ.MM CU ARMoured L.T.CABLE OUTER SHEATH - FR	500 MTRS

**DOCUMENTS REFERRED :-**

(1) RIL SPECS 22960-3PS-EW-001

(2) IS-1554-PART-1, 1988

(3) IS - 10810 -PART-53

**TESTS / CHECKS CARRIED OUT :-**

- 3 Drums each were drawn for acceptance test as per sampling plan mentioned in IS-1554(P1-I) & samplibility test as per IS-10010(Part-53) was also performed for above cable samples for FR armoured cable.
- FR compound test certificate reviewed copy enclosed.

**NOTE :-** 1) DRUM DETAILS AS PER PACKING LIST ENCLOSED.**CONCLUSION :-**

TEST RESULTS OF ROUTINE AND ACCEPTANCE TESTS FOUND WITHIN ACCEPTABLE LIMITS.

IDENTIFICATION : TPL / 97 STICKER PROVIDED AT BOTH ENDS OF TESTED CABLES

VENDOR :- POLARIS CABLES  
Signature: *[Signature]*  
Name :- Mr. SATISH BAGAL

TPL :-  
Signature: *[Signature]*  
Name :- Mr. MILIND V. KHATI

CLIENT  
Signature:  
Name: